saronas. FCC RF Test Report

Report No. : FG811821B

LTE Band 12

Lowest Channel / 5MHz / QPSK

Lowest Channel / 5MHz / 16QAM

3 pectrum 2
Ref Level 30.00 cbm  Offset 10,70 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 10.70 db e RBW 100 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 14.28 dBm) ™M1[1] 13.06 dBm)
702.34900 MHz 70087100 MHZ]
20 20
;c\B 26.00 dB)| wT ndB 26.00 dB|
» | L S o G o o 4.925000000 MHZ| . _ Sowrn] AP\ s BB 4.905000000 MHZ|
1 i q factor J\ 142.6] n #' ? Q|ublurm[ 142.9)
i | A L
o i E 7 v
4 s
10 df - -10 o —
F’.
204 20d ; \
S i AN ; ) Wl
a0 s s 34 e . e
Pyl B
40 df -40 di
50 df 50 d
-6 df -60 di
CF 701.5 MHz 1001 pts Span 10.0 MHz CF 701.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 702.349 MHz 14.28 dBm nd@ down 4.925 MHz M1 700.B71 MHz 13.86 dBm nd@ down 4,905 MHZ
T 1 699.052 MHz -11.90 dBm nd8 26.00 dB TL L 699,062 MHz -12.10 dBm n 26,00 d8
T2 1 703.978 MHz -12.00 dém Q factor 142.6 T2 1 703.988 MHz -12.36 dém Q factor 142.9

L it J -

Date: 13.FEB.2018 17:26.34

L U ]

Cate: 13 FEB.2018 17.26.24

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

ectrum pectrum 2
Ref Level 30.00 cbm  Offset 10,70 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 10.70 db e RBW 100 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 3.77 dBm)| ™M1[1] 12.72 dBm)
5900 MHZ, 708.55900 MHZ]
= Fide 26.00 dB| @ nHB 26.00 dB|
o A n o _,5‘,\,,“,«._\,\_\.:\,.-\1 4.915000000 MHz| 104 _ o e o~ B ., ey 4.915000000 V\H.z
! Q factor 14,1 H Q factor | 144.2]
o d / \ 0 di |
{ | !
1 o
i 2 d i
-10d 7 - -10 7
/
204 20d
T Y / r
ad AVt Y el aeall P e S AP e Fda W,
40 df -40 d
50 df 50 d
-6 df -60 di
CF 707.5 MHz 1001 pts Span 10.0 MHz CF 707.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 708.359 MHz 13.77 dBm nd@ down 4.915 MHz M1 1 70DB.559 MHz 12.72 dBm nd@ down 4915 MHZ
T 1 705.032 MHz -11.75 dam nd8 26.00 dB TL L 705.042 MHz -13.12 dbm nd8 26.00 dB
T2 1 709.948 MHz -12.52 dam Q factor 144.1 T2 1 709.958 MHz -13.07 d8m Q factor 144.2
—

L I ]

Date: 13.FEB.2018 17:33.20

L U ]

Cate: 13, FEB.2018 17:33:30

Highest Channel / 5MHz / QPSK

Highest Channel / 5SMHz / 16QAM

J

Date: 13.FEB.2018 17:35.57

Spectrum Spectrum
Ref Level 30.00 dém  Offset 10,70 dBé & RBW 100 kHz Ref Level 20,00 dém  Offset 10.70 db & RBW 100 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att a0de SWT 16 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 14.80 dBm| mili] 12.77 dBm|
714.75900 MHzZ| 713.23000 MHz
e mui‘x- 26.00 dB| & ndB 26.00 d8)
— o A P 5 A ) 5
w0 S AW FAN: LAV 4.935000000 MHz 104 . - B e 4.935000000 MHz
T q factor 144.8 ; Q factor | 144.5
/
0 0 '
rf )
BUE ¥ -10 di o
| \ /
20 d +
o] S
) LA e
_app
-40d -40 d
-50 d -50 di
60 d -60 db
CF 713.5 MHz 1001 pts Span 10.0 MHz CF 713.5 MHz 1001 pts pan 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 714.758 MHz 14.80 dBm ndB down 4.935 MHz ML 713.23 MHz 12.77 dém ndB down 4,935 MHz
TL 1 710.983 MHz -11.50 dém ndé 26.00 dB TL 1 711.022 MHz -13.26 dém ndé 26.00 d8
T2 1 715.918 MHz -11.15 dém Q factor 144.5 T2 1 715,958 MHz -13.31 dém Q factor 144.5
e

L )i ]

Cate: 13, FEB.2018 17.35.47

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX . 886-3-328-4978
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s=amranas. FCC RF Test Report Report No. : FG811821B

LTE Band 12

Lowest Channel / 10MHz / QPSK Lowest Channel / 10MHz / 16QAM

3 pectrum 2
Ref Level 30.00 cbm  Offset 10,70 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 10.70 db e RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 15.93 dBm) ™M1[1] 15.94 dBm)
N 702.1620 MHz| 702.9220 MHz
20 20
- L ndB 26.00 dB 3 nde_ 26.00 dB
g P e AV R »‘,w-'*'w’v‘\ﬂf\ 9.950000000 MHZz 104 I T N - 1 M 9.850000000 MHZ|
/ Q factor \ 70.6 / Q factor \\ 71.3
od : 0 d
T4 | i 1
104 - -10 di ' ¥
/ u / \
20 d 4 20 dam—— = v, -
I -~ - S Vil e PN
. N P [r s
e S -y AP
40 df 40 de
50 d 50 d
-60 d 60 d
CF 704.0 MHz 1001 pts Span 20.0 MHz CF 704.0 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value Function Function Result | Type | Ref | Tre | X-value 1 Y-value Function Function Result |
ML 1 702.162 MHz 15.93 dem ndB_down 9.95 MHz ML 702,322 MHz 15.34 dBm ndB_down 9,85 MHZ
TL 1 699.005 MHz -10.34 dBm nd8 26.00 dB TL L £699.065 MHz -10.53 dBm n 26.00 dB
T2 1 708.955 MHz -10.26 dBm Q factor 70.6 T2 1 70B.915 MHz -10.23 dém Q factor 71.3

L U J L JU J

Date: 13.FEB. 2018 17:4262 DCate: 13, FEB2018 174242

Middle Channel / 10MHz / QPSK Middle Channel / 10MHz / 16QAM

Ref Level 30.00 cbm  Offset 10,70 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 10.70 db e RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 14.93 dBm) ™M1[1] 14.74 dBm)
707.9400 MHz 706.9810 MHz,
= b ndB 26.00 dB)| @ q ndB 26.00 dB|
g i Ve ¥ WA - - WO e Vo 9.890000000 MHZ| 0d IR AT J\ ,-u-\,nju--\,,/—'\_»\ 9.930000000 MHZ|
| Q factor \ 71.6 { Q factor \ 71.2
od 04 f L
N ! W
|{ iz 71 i
10 d X -10 di -Ff :
\
/ 4 / \
i i S P =
S Py T
40 df 40 de
50 d S0 d
-6 df -60 di
CF 707.5 MHz 1001 pts Span 20.0 MHz CF 707.5 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 707.34 MHz 14,93 dam nd8 down 9.89 MHz ML L 706.981 MHz 14,74 dBm nd8 down 9,93 WHz
T 1 702.545 MHz -11.58 dBm nd8 26.00 dB TL L 702.565 MHz -11.28 dam nd8 26.00 dB
T2 1 712.535 MHz -10.76 d8m Q factor 71.6 T2 1 712.495 MHz -10.89 dém Q factor 71.2
—
L U J wa L JU J

Date: 13.FEB.2018 17:45:38 Cate: 13, FEB.2018 17.49.48

Highest Channel / 10MHz / QPSK Highest Channel / 10MHz / 16QAM

Spectrum Spectrum
Ref Level 30.00 dém  Offset 10,70 dBé & RBW 300 kHz Ref Level 20,00 dém  Offset 10.70 db & RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT I Att 30de SWT  126ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 15.18 dém| mili] 15.40 dBm|
707.5630 MHzZ| 709.6410 MHz
e X 26.00 dB & ndB 26.00 dB
0 Pl T e 9.750000000 MHZ wd - LB ©9.770000000 MHz
i Q factor 72.6 / Q factor \ 72.6
od If od 4 +
,‘ /
10 d iI 10 d £ 5
/ / \
~ N T
P s Rt AN
-40d -40 d
-50 d -50 di
60 d -60 db
CF 711.0 MHz 1001 pts Span 20.0 MHz CF 711.0 MHz 1001 pts pan 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 707.563 MHz 15.18 dBm ndB down 9.75 MHz ML 709.641 MHz 15.40 dBm ndB down 9,77 MHz
TL 1 706.065 MHz -10.64 dBém ndé 26.00 dB TL 1 706.105 MHz -10.81 dém ndé 26.00 d8
T2 1 715.815 MHz -10.30 dém Q factor 72.6 T2 1 715675 MHz -10.94 dém Q factor 72.6
L ) L )i ) L
Date: 13.FEB.2018 17:52.15 Date: 13 FEB.2018 17.5205
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SPORTON LAB.

FCC RF Test Report

Report No. : FG811821B

LTE Band 12

Lowest Channel / 1.4MHz / 64QAM

Lowest Channel / 3MHz / 64QAM

&3 pectrum 2
Ref Level 30.00 cbm  Offset 10,70 db = RBW 30 khz RefLavel 30.00 dbm  Offset 10.70 db e RBW 100 kHz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 14.03 dBm) ™M1[1] 13.07 dBm)
699.93780 MHz 701.71080 MHZ]
= 26.00 dB @ nd 26.00 dB
B "\ 1.219600000 MHZ| =T B 3.009000000 MHZ|
g L A N, i T
1 Qfactor "\ s73.9 w 7 Q fattor 2
{
o4 0d
/‘4 I\ J
; T
-10 df -10 d
Y A 7 T
204 / \ 20d ' -
Al AV, QT P N . N
g A %
-40 ds -40 di
50 df 50 d
-6 df -60 di
CF 699.7 MHz 1001 pts Span 2.8 MHz CF 700.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 699.9378 MHz 14.03 dBm nd@ down 1.2196 MH2 M1 701.7108 MHz 13.87 dBm nd@ down 2,009 MHZ
T 1 599.0874 MHz -11.88 dBm nd8 26.00 dB TL L 699.0135 MHz -12.28 dbm n 26,00 d8
T2 1 700.307 MHz -12.07 dém Q factor 573.9 T2 1 702.0225 MHz -11.88 d8m Q factor 233.2
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Date: 14.FEB. 2018 12:21:30

L J
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J

DCate: 13, FEB.2018 18.47:47

Middle Channel / 1.4MHz / 64QAM

Middle Channel / 3MHz / 64QAM

ectrum pectrum 2
Ref Level 30.00 cbm  Offset 10,70 db = RBW 30 khz RefLavel 30.00 dbm  Offset 10.70 db e RBW 100 kHz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 3.42 dBm)| ™M1[1] 14.12 dBm)
707.69020 MHz 708.45300 MHZ]
= Minds 26.00 dB| @ ndg M1 26.00 dB|
w0 - - oy 1.225200000 MHz 0d A /P AR 3 GO M 12
Q factor \ 577.6 ! Q factor 232.7
o4 0d f
7 I i
104 H ke o b4
/ | /
204 " 204 .. 1
| \ P g P L~ L My
r s
a0, e A8 Eovavavey %0
40 df -40 di
50 df 50 d
-6 df -60 di
CF 707.5 MHz 1001 pts Span 2.8 MHz CF 707.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 707.6902 MHz 13.42 dam nd8 down 1.2252 MHz ML L TDE.453 MHz 14.12 dBm nd8 down 3.045 MRz
T 1 706.8874 MHz -12.25 dbm nd8 26.00 dB TL L 705.9695 MHz -12.20 dbm nd8 26,00 d8
T2 1 708.1126 MHz -12.71 dém Q factor 577.6 T2 1 709.0345 MHz -11.97 dém Q factor 232.7
—

I

Date: 14.FEB. 2018 12:25:20

L J

U

J

DCate: 13, FEB.2018 18.51:15

Highest Channel / 1.4MHz / 64QAM

Highest Channel / 3MHz / 64QAM

Spectrum Spectrum
Ref Level 30.00 dém  Offset 10,70 dB & RBW 30 kHz Ref Level 20,00 dém  Offset 10.70 db & RBW 100 kHz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT I Att 30de  SWT 1% ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 13.07 dBm| mili] 14.80 dBm|
714.84130 MHzZ| 714.43410 MHz
e ndB 26.00 dB & | ndB 26.00 dB
-~ AMINA aadl nvn 4 — 5
04 R Byt 1216800000 MHz 104 i BN N o BN 8.050900000 MHz
q factor 587.5 | Q factor 234.2
/
0 di 0
/ I\
d ¥ di
-0 7 -10
/
20 d - 20 df
nr, w \ PR Wy -
\fon e o ) 0¥ BN R
VAT T e
-40d -40 d
50 df -50 di
60 d -60 db
CF 715.3 MHz 1001 pts Span 2.8 MHz CF 714.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 714.8413 MHz 13.07 dém ndB down 1.2188 MHz ML 714.4341 MHz 14.80 dBm ndB down 3.0509 MHz
TL 1 714.6902 MHz -12.92 dém ndé 26.00 dB TL 1 712.9715 MHz -11.34 dém nds 26.00 da
T2 1 715.907 MHz -12.86 dém Q factor 587.5 T2 1 716.0225 MHz -11.48 dBm Q factor 234.2
L ) - L )i ) L

Date: 14.FEB.2018 12:26.34

Cate: 13, FEB.2018 185229

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RF Test Report

Report No. : FG811821B

LTE Band 12

Lowest Channel / 5MHz / 64QAM

Lowest Channel / 10MHz / 64QAM

Date: 13.FEB 2018 18:56.25

Cate: 14 FEB2018 121216

3 pectrum 2
Ref Level 30.00 cbm  Offset 10,70 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 10.70 db e RBW 300 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 12.68 dBm) ™M1[1] .36 dBm)|
703.06800 MH?Z| 700.1440 MHz
= ndB M1 26.00 dB @ v ndB 26.00 dB
o NN RN PN I WP 4.875000000 MH2 04 AWV N P e B 0.930000000 MHz
v qtactor Y 144.2 7 Q factor 70.5
od 0 d
-10 df -10 d
20 d 20 d
—— P v - e A
4,
40 df
50 d -50 di
-60 d 60 d
CF 701.5 MHz 1001 pts Span 10.0 MHz CF 704.0 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML 1 703.068 MHz 12.68 dem ndB_down 4.875 MHz ML 700,144 MHz 13.35 dBm ndB_down 9,93 MHZ
TL 1 699.042 MHz -13.40 dbm nd8 26.00 dB TL L £699.025 MHz -12.27 dbm n 26.00 dB
T2 1 703.918 MHz -13.41 dBm Q factor 144.2 T2 1 70B.955 MHz -13.03 dém Q factor 70.5
L U J wa L JU J L]
Date: 13.FERB.2018 185557 Date: 13 FEB.2018 19.04.07
ectrum =
Ref Level 30.00 cbm  Offset 10,70 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 10.70 db e RBW 300 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 2.84 dBm)| ™M1[1] 14.00 dBm)
708.24900 MH?Z| 704.5230 MHz
= HindB 26.00 dB @ ‘.: ndB 26.00 dB
. JBw 4.915000000 MHZz . AT i WAL ) MU NP 9.930000000 MHZ|
e v = = o P41 1 ; afoctor | 0.9
i L i {
a T o ,
%s N T4
-10 df \.' -10 7
20 d ] 20 dBm /
1 RO S~ ——
Sk : v -0
40 df -40 di
50 d -50 di
-60 d 60 d
CF 707.5 MHz 1001 pts Span 10.0 MHz CF 707.5 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML 1 708.249 MHz 12.84 dBm ndB_down 4.915 MHz ML 704,523 MHz 14.80 dBm ndB_down 9,93 MHZ
TL 1 705.082 MHz -12.84 dam nd8 26.00 dB TL L 702.545 MHz -11.58 dbm nd8 26.00 dB
T2 1 709.998 MHz -13.59 dém Q factor 144.1 T2 1 712.475 MHz -11.41 d8m Q factor 70.9
L U J wa L JU J L]

Highest Channel / 5SMHz / 64QAM

Highest Channel /

10MHz / 64QAM

I

J

Date: 13.FEB 2018 19.00:38

Spectrum Spectrum
Ref Level 30.00 cbm  Offset 10,70 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 10.70 db e RBW 300 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 12.31 dBm) ™M1[1] 14.99 dBm)
712.71100 MHZ] 711.5990 MHz
= [ 26.00 dB @ ndB 26.00 dB
o e X 4.895000000 MHZ 04 el AN [ P TR, 9.750000000 MHZ]
M 145.6 { Q factor \ 73.0)
| \
od 0 d
(" ! \
10 df L -10 di 4
/ / \
20 d { 20 d =
J . P o A
A ! e s | o A
40 df -40 di
50 d -50 di
-60 d 60 d
CF 713.5 MHz 1001 pts Span 10.0 MHz CF 711.0 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 712.711 MHz 12.31 dam nd8 down 4.895 MHz ML L 711.509 MHz 14,99 dam nd8 down 9.75 WHz
TL 1 711.032 MHz -13.26 dm nd8 26.00 dB TL L 706.085 MHz -10.84 dam 26.00 dB
T2 1 715.928 MHz -13.65 dam Q factor 145.6 T2 1 715.B35 MHz -10.78 dém 73.0

L U

Cate: 14 FEB 2018 1213.29

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX . 886-3-328-4978
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saronas. FCC RF Test Report

Report No. : FG811821B

Occupied Bandwidth

Mode LTE Band 12 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK |16QAM| QPSK 16QAM QPSK |16QAM QPSK |16QAM| QPSK |16QAM| QPSK |16QAM
LowestCH | 1.09 | 109 | 272 | 27 | 452 | 45 | 901 | 9.09 - - - -
Middle CH 1.09 | 1.09 | 271 | 272 | 45 | 45 | 901 | 9.01 - - - -
HighestCH | 1.09 | 1.09 | 271 | 2.73 | 447 | 452 | 9.07 | 897 - - - -
Mode LTE Band 12 : 99%0OBW(MHz)

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. 64QAM 64QAM 64QAM 64QAM 64QAM 64QAM
Lowest CH | 1.09 - 2.73 - 4.50 - 9.05 - - - - -
Middle CH 1.09 - 2.72 - 4.52 - 9.03 - - - - -
Highest CH | 1.09 - 2.73 - 4.53 - 8.99 - - - - -
SPORTON INTERNATIONAL INC. Page Number 1 A6-12 of 41
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SPORTON LAB.

FCC RF Test Report

Report No. : FG811821B

LTE Band 12

Lowest Channel / 1.4MHz / QPSK

Lowest Channel / 1.4MHz / 16QAM

&3 pectrum &3
Ref Level 30.00 cbm  Offset 10,70 db = RBW 30 khz RefLavel 30.00 dbm  Offset 10.70 db = RBW 30 kHz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att 30dE SWT 632 ps @ VBW 100 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 15.11 dBm) ‘ ™M1[1] 14.19 dBm)|
699.78670 MHz 699.95670 MHz
20 20 T
Oce B 1.088111888 MHz ] it Oce B 1.086111888 MHZ
s AR AL A AN o] P AN T
10d tr \ 104d :
od - 0 r
( \ \
10 d { A 10 di 4 !
{ | / |
20 d 4 20 d
t 1 Y
ey - e A .
a0 ; . Ly,
T Y ot
-40 ds
50 d -50 di
-60 d 60 d
CF 699.7 MHz 1001 pts Span 2.8 MHz CF 699.7 MHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML 1 599.7867 MHz 15.11 dBm ML 5903587 MHz 14.19 dBm
TL 1 599.15175 MHz 8.27 dBm Oce Bw 1.088111688 MHz TL L 699.15734 MHz 7.67 dm Oce Bw 1.086111688 MHz
T2 1 700.23985 MHz 8.52 dam T2 1 700.24545 MHz 7.87 dam

L I ]

Date: 14.FEB 2018 122662

)i ) ]

Cate: 14.FEB 2018 12.30:02

Middle Channel / 1.4MHz / QPSK

Middle Channel / 1.4MHz / 16QAM

ectrum pectrum &3
Ref Level 30.00 cbm  Offset 10,70 db = RBW 30 khz RefLavel 30.00 dbm  Offset 10.70 db = RBW 30 kHz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att 30dE SWT 632 ps @ VBW 100 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] aBm) ™M1[1] 14.56 dBm)
0 707.45520 MHzZ| - 707.16150 MHz
N Oce Bw 1.093706294 MHz, ",\ " 1.090909091 MHz
d YA VAR L WA i NS iRt AV T
0 i < 10 F
0 L 0 d
10 df -10 o /
/
/
20 d 20 d s
/
a0 _ _ ; - I SN N o
e AN s R s e
-40 ds -40 di
50 d -50 di
&nd 60 d
CF 707.5 MHz 1001 pts Span 2.8 MHz CF 707.5 MHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML 707.4552 MHz 15.31 dsm ML L 707.1615 MHz 14,56 dam
TL 1 705.95455 MHz 7.76 dBm Oce Bw 1.093706294 MHz TL L 706.96014 MHz 7.46 dBm Oce Bw 1.090909091 MHz
T2 1 708.04825 MHz 7.76 dam T2 1 708.05105 MHz 7.61 darm

L it J -

Date: 14.FEB 2018 123657

)i ] L.

Cate: 14 FEB 2018 123647

Highest Channel / 1.4MHz / QPSK

Highest Channel / 1.4MHz / 16QAM

Spectrum Spectrum
Ref Level 30.00 dém  Offset 10,70 dB & RBW 30 kHz Ref Level 20,00 dém  Offset 10.70 db & RBW 30 kHz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT I Att 30de SWT  63.2ps @ VBW 100kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 5.41 dBm mili] 14.80 dBm|
20 715.29160 MHzZ| - 714.96150 MHz
Oce B 1.090900091 MHz Oce B 1.093706294 MHZ|
A
At P e A i i
104 L Ay TRV v : 104 M A
od - od y
A I !
BUE! - -10d 7 +
20 / \ | |
- . % \ J i
,g,a.m—m NPV A » | . PRV, v
h v YAV A
-40 -40 df
50 df -50 di
60 d -60 db
CF 715.3 MHz 1001 pts Span 2.8 MHz CF 715.9 MHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 715.2816 MHz 15.41 dBm ML 714.9615 MHz 14.80 dBm
TL 1 714.75175 MHz 8.79 dém Oce Bw 1.090905091 MHz TL 1 714.75734 MHz 8.23 dém Oce Bw 1.093706294 MH2
T2 1 715.84266 MHz .43 dbm T2 1 715.65105 MHz .38 dbm

Date: 14.FEB.2018 12:39.14

] ) [

Cate: 14.FEB.2018 12.38.24

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX . 886-3-328-4978
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saronas. FCC RF Test Report

Report No. : FG811821B

LTE Band 12

Lowest Channel / 3MHz / QPSK

Lowest Channel / 3MHz / 16QAM

3 pectrum 2
Ref Level 30.00 cbm  Offset 10,70 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 10.70 db e RBW 100 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 16.39 dBm) 15.01 dBm)
- 700.62590 MHz - 701.31520 MHZ]
- c By 2.721278721 MHz 2.697302697 MHZ
N DPN e I SRR P
10d — 10d =
0 di 0 d 3
/ { \
-tod - 04 L \
/ / Y
/ \
204 20d
e P P N\ 3 et RPN S e A
-3 e = = D 7 30 —
40 df -40 di
50 df 50 d
-6 df -60 di
CF 700.5 MHz 1001 pts Span 6.0 MHz CF 700.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 700.6259 MHz 16.39 dam ML 701.3152 MHz 15.81 dam
T 1 599.13936 MHz 9.47 dBm Oce Bw 2.721278721 MHz TL L 699.16334 MHz 8.52 dBm Oce Bw 2.697302697 MHz
T2 1 701.86064 MHz 9.03 dam T2 1 701.85064 MHZ 8.43 dam

L I ]

Date: 13.FEB 2018 17:08.48

U

DCate: 13 FEB2018 17.06.56

Middle Channel / 3MHz / QPSK

Middle Channel / 3MHz / 16QAM

ectrum pectrum 2
Ref Level 30.00 cbm  Offset 10,70 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 10.70 db e RBW 100 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
17.6a dBm) ™M1[1] 15.77 dBm)
- 708.17730 MHz - " 708.54900 MHZ]
o - : 2.709290709 MHz R OccBw ¥ 2.721278721 MHZ
S e v : e e N
10 df 10 d L B
Y
04 | 04
L
-10 df -10 d ’[
\ /
\ /
204 20d f
/ \
ol i P R — e T e W e
40 df -40 di
50 df 50 d
60 d -60 di
CF 707.5 MHz 1001 pts Span 6.0 MHz CF 707.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 708.1773 MHz 17.63 dam ML L 7DB.549 MHz 15.77 dam
T 1 706.14535 MHz 9.68 dBm Oce Bw 2.709250709 MHz TL L 706.13936 MHz .91 dBm Oce Bw 2.721278721 MHz
T2 1 708.85465 MHz 10.09 dam T2 1 708.85064 MHZ 10.23 dom

L I ]

Date: 13.FEB.2018 17:16.62

U

Cate: 13 FEB2018 17.16.42

Highest Channel / 3MHz / QPSK

Highest Channel / 3MHz / 16QAM

Spectrum Spectrum
Ref Level 30.00 dém  Offset 10,70 dBé & RBW 100 kHz Ref Level 20,00 dém  Offset 10.70 db & RBW 100 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT I Att 30de  SWT 1% ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 15.60 dm| mili] 15.08 dBm|
20 . 713.70260 MHzZ| - 713.84670 MHz
o Y Occ By : 2.709290700 MHz Oce By 2.727272727 MHz
T A S I B i e R e ]
w0 N s wd ey
/ \ / 4
LE ¥ 0 . T
/ | /
- 7 -10 /. ,‘L
= 20 df :
~ I - R o
A e - A
w ] -30 —
-40d -40 d
50 df -50 di
60 d -60 db
CF 714.5 MHz 1001 pts Span 6.0 MHz CF 714.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 713.7026 MHz 15.60 dBm ML 713.8467 MHz 15.03 dBm
TL 1 713.14535 MHz 10.39 dem Oce Bw 2.709290709 MHz TL 1 713.13337 MHz 9.15 dBm oce Bw 2.727272727 MHZ
T2 1 715.85465 MHz 9.87 dbm T2 1 71566064 MHz 9.48 dbm

Date: 13.FEB.2018 17:19.09

)i

Cate: 13, FEB.2018 17.18:19

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RF Test Report

Report No. : FG811821B

LTE Band 12

Lowest Channel / 5MHz / QPSK

Lowest Channel / 5MHz / 16QAM

L I ]

Date: 13.FEB.2018 17:26.04

3 pectrum 2
Ref Level 30.00 cbm  Offset 10,70 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 10.70 db e RBW 100 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 13.87 dBm) 14.95 dBm)
60800 MHZ 703.17600 MHZ]
20 " 20
Occ B { 4.515424515 MHz 4.495504496 MHZ
Ti N A b . T ™ v 2
w0 -y ATy LN ¢ 104 1 . o E
f \ i {
1 |
-10 d -10 de -
204 - 20d \‘
et (WY R . - \ -
=Ry v e AT B
-40 ds -40 di
50 df 50 d
-6 df -60 di
CF 701.5 MHz 1001 pts Span 10.0 MHz CF 701.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 703,588 MHz 13.87 dam ML 702.178 MHz 14,35 dam
T 1 £99.23227 MHz 8.22 dBm Oce Bw 4.5154B4515 MHz TL L 699.25225 MHz 7.61 dm Oce Bw 4.495504496 MHz
T2 1 703.74775 MHz 10.73 dom T2 1 703.74775 MHZ 7.66 dam

)i ) ]

DCate: 13, FEB.2018 17:26:14

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

L I ]

Date: 13.FEB.2018 17:33:10

ectrum pectrum 2
Ref Level 30.00 cbm  Offset 10,70 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 10.70 db e RBW 100 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
14.86 dBm 12.69 dBm)|
708.75900 MHz 709.47600 MHZ]
= B 4.495504496 MHz @ 4.495504496 MHz
w0 WS EALYa DR 0d B A .,
’J ff i
od 0 d r
/ / \
-10 df 7 -10 7 \
\
204 / - 20d II
o W, A P
i pomen UL T n
<= = L S s
40 df -40 di
50 df 50 d
-6 df -60 di
CF 707.5 MHz 1001 pts Span 10.0 MHz CF 707.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 708.758 MHz 14.86 dsm ML L 709,478 MHz 12,69 dam
T 1 705.25225 MHz 9.17 dBm Oce Bw 4,495504496 MHz TL L 705.25225 MHz 8.72 dBm Oce Bw 4.495504496 MHz
T2 1 709.74775 MHz 9.42 dam T2 1 709.74775 MHZ 8.53 dam

)i ] L.

DCate: 13, FEB.2018 17:33.00

Highest Channel / 5SMHz / QPSK

Highest Channel / 5MHz / 16QAM

Date: 13.FEB.2018 17:35.27

Spectrum Spectrum
Ref Level 30.00 dém  Offset 10,70 dBé & RBW 100 kHz Ref Level 20,00 dém  Offset 10.70 db & RBW 100 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT I Att 30de  SWT 1% ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 13.84 dBm| mili] 13.84 dBm|
20 ! 713.97000 MHz - 713.97000 MHz
’ Oce B . 4.465534466 MHz Oce B 4.51548B4515 MHz
104 i PV RV o i MSWLCSTLN AT SrLYS WS 104 TLnAp A -
/ \ /
| i
od ] T 0 7
BUE! - -10d i T
20 d ! \ 20 d ,’I \\‘
W \ N n U,
N N ol ST W YN A i e
7 =
-40d -40 d
50 df -50 di
60 d -60 db
CF 713.5 MHz 1001 pts Span 10.0 MHz CF 713.5 MHz 1001 pts pan 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 713.37 MHz 13.84 dBm ML 713.57 MHz 13.84 dBm
T1 1 711.27223 MHz 8.34 dBm oce Bw 4. 465534466 MH2 T1 1 711.24226 MHzZ 7.88 dam oce Bw 4.515484515 MHZ
T2 1 715.73776 MHz 9.05 dbm T2 1 715.75774 MHz .74 dBm

)i ]

Cate: 13, FEB.2018 17.35.37

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RF Test Report

Report No. : FG811821B

LTE Band 12

Lowest Channel / 10MHz / QPSK

Lowest Channel / 10MHz / 16QAM

L I

Date: 13.FEB.2018 17:4223

3 pectrum 2
Ref Level 30.00 cbm  Offset 10,70 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 10.70 db e RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 16.14 dBm) ™M1[1] 14.94 dBm)
- . 702.3820 MHz - 699.6840 MHz
B A n Occ B 9.010080011 MHz Occ B 9.090909091 MHZ
L s AN e [ e | o ] T2
10d 5 10d . i e L W
! \
0d / 0 d { L
{ i !
10 df [ - 10 d { T
\ / |
204 = — 20d
g i IRV AN P -
A~ ~. -
i gleg!
40 df -40 di
50 df 50 d
-6 df -60 di
CF 704.0 MHz 1001 pts Span 20.0 MHz CF 704.0 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 702.382 MHz 16.14 dBm ML 599,684 MHzZ 14,94 dBm
T 1 599.5045 MHz 9.10 dBm Oce Bw 9.010985011 MHz TL L £99,4545 MHz 10.02 dBm Oce Bw 9.090909091 MHz
T2 1 708.5158 MHz 10.38 dam T2 1 70B.5554 MHz 8.72 dam

)i ) ]

DCate: 13, FEB.2018 174233

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

L I

Date: 13.FEB. 2018 17:48.28

ectrum pectrum 2
Ref Level 30.00 cbm  Offset 10,70 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 10.70 db e RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 5.79 dBm)| ™M1[1 14.02 dBm)
- " 710.7570 MHz - 703.9840 MHz,
, cc By 9.010080011 MHz Occ B 9.010989011 MHZ
2 il e v i 11 o VA 2
10d 104 1 = =
! | "
o d 0 di /
! 7 T
-10 df -10 d f
; ‘ 1
20 df i 20 df ava \
20d T o 20 by WA =
PR et Il E, VA i s e
a0 30
40 df -40 di
50 df 50 d
&nd -60 di
CF 707.5 MHz 1001 pts Span 20.0 MHz CF 707.5 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 710.757 MHz 15.79 dam ML L 702.984 MHz 14.82 dam
T 1 702.9845 MHz 10.08 dBm Oce Bw 9.010985011 MHz TL L 702.9645 MHz 9.54 dBm Oce Bw 9.010969011 MHz
T2 1 711.9958 MHz 9.51 dam T2 1 7119955 MHz 8.81 dam

)i ] L.

Cate: 13, FEB2018 17.46.18

Highest Channel / 10MHz / QPSK

Highest Channel / 10MHz / 16QAM

Date: 13.FEB.2018 17:51.45

Spectrum Spectrum
Ref Level 30.00 dém  Offset 10,70 dBé & RBW 300 kHz Ref Level 20,00 dém  Offset 10.70 db & RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT I Att 30de SWT  126ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 16.52 dBm| mili] 9 dBm
20 . 708.6820 MHzZ| - . 712.3190 MHz
/ Oce B 0.070920071 MHz ¥ Occ Bw 8071028971 MHz
O T N P D L o PV v
w0 —r [ v 104 M At
]
LE 0 f
-0 d ' -10 di /
/ {
20 d -
~J g [

G e o B | b et TV
i ] v
-40d -40 d
50 df -50 di
-60 df -60 di
CF 711.0 MHz 1001 pts Span 20.0 MHz CF 711.0 MHz 1001 pts pan 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |

ML 1 708.682 MHz 16.52 dBm ML 712,319 MHz 15.39 dBm
TL 1 706.4446 MHz 10.02 dém oce Bw 9.070929071 MHz T1 1 706.5245 MHz 8.51 dBm oce Bw 8.971028971 MHZ
T2 1 715.5155 MHz 9.28 dbm T2 1 715.4955 MHz 9.30 dBm

] ) [

Cate: 13, FEB.2018 17.51:55

SPORTON INTERNATIONAL INC.

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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saronas. FCC RF Test Report

Report No. : FG811821B

LTE Band 12

Lowest Channel / 1.4MHz / 64QAM

Lowest Channel / 3MHz / 64QAM

&3 pectrum 2
Ref Level 30.00 cbm  Offset 10,70 db = RBW 30 khz RefLavel 30.00 dbm  Offset 10.70 db e RBW 100 kHz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 13.87 dBm) 13.94 dBm)
0 699.80350 MHz - 701.79470 MHz
| T occBw 1.085314685 MHz, W 2727272727 MHZ|
Vs T4 ~F
10 d iy LA SLa% 10 d } ) e .
1l / 1
04 04 / 4
5 i ‘
-10 -10 d -
/
I
20 d { 20 d N
/ A e .
N, AP P Wl Ry
-40 di
50 d -50 di
-60 d 60 d
CF 699.7 MHz 1001 pts Span 2.8 MHz CF 700.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 599.8035 MHz 13.87 dam ML 701.7947 MHz 13.94 dBm
TL 1 599.15734 MHz 8.18 dBm Oce Bw 1.085314685 MHz TL L 699.14535 MHz 8.34 dBm Oce Bw 2.727272727 MHz
T2 1 700.24266 MHz 8.40 dam T2 1 701.87263 MHZ 8.48 dam

L I ]

Date: 14.FEB 2018 12:21:20

L U ]

DCate: 13, FEB.2018 18.47:37

Middle Channel / 1.4MHz / 64QAM

Middle Channel / 3MHz / 64QAM

ectrum pectrum 2
Ref Level 30.00 cbm  Offset 10,70 db = RBW 30 khz RefLavel 30.00 dbm  Offset 10.70 db e RBW 100 kHz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 2.90 dBm)| ™M1[1] 14.03 dBm)
- 707.69300 MHz - 708.08740 MHZ]
Mioce Bu 1085314685 MHz efji‘:nw 2.715284715 MHZ
10d BN .S e ] 104 Ty S A e oL
va i 7 {
0 d . 0 d { Lt
| X
-10 df —~ 10 d 1
\ \
2 204 y
204 v 20 v
ki LT Y,
Vb Eah weviasy g S v Eiva Ty s vyry 230
-40 ds -40 di
50 df 50 d
60 d -60 di
CF 707.5 MHz 1001 pts Span 2.8 MHz CF 707.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value Function Function Result | Type | Ref | Tre | X-value 1 Y-value Function Function Result |
ML f 707.593 MHz 12.90 dam ML L 7DB.0E74 MHz 14.03 dam
T 1 706.96014 MHz 5.65 dm Oce Bw 1.085314685 MHz TL L 706.15135 MHz 7.20 dBm Oce Bw 2.7152B4715 MHz
T2 1 708.04545 MHz 7.29 dam T2 1 708.86663 MHZ 7.39 dam

L I ]

Date: 14.FEB.2018 12:25:10

L U ]

Cate: 13, FEB.2018 18.51:06

Highest Channel / 1.4MHz / 64QAM

Highest Channel / 3MHz / 64QAM

Spectrum Spectrum
Ref Level 30.00 dém  Offset 10,70 dB & RBW 30 kHz Ref Level 20,00 dém  Offset 10.70 db & RBW 100 kHz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT I Att 30de  SWT 1% ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 12.79 dBm| mili] 14.45 dBm|
20 714.86080 MHzZ| - 715.54300 MHz
Oce B 1.088111888 MHz occaw " 2.727272727 MHz
-~ T TL R — S YA,
104 X NN 104 eSS RSP S N 12
/
od od i
/
-10 df -10 o a
20 d / \
20 — v
A \ | N
- Tt |
-40 -40 df
-50 d -50 di
60 d -60 db
CF 715.3 MHz 1001 pts Span 2.8 MHz CF 714.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 714.8508 MHz 12.79 dBm ML 715.543 MHz 14.45 dBm
TL 1 714.75455 MHz 8.05 dBm Occ 8w 1.088111888 MHz TL L 713.13936 MHz 8.87 dam Occ 8w 2.727272727 MHz
T2 1 715.84266 MHz 7.78 dém T2 1 715.66663 MHz 7.80 dBém

Date: 14.FEB.2015 12.26.24

L )i ] -

Cate: 13, FEB.2018 18,5219

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX . 886-3-328-4978
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saronas. FCC RF Test Report

Report No. : FG811821B

LTE Band 12

Lowest Channel / 5MHz / 64QAM

Lowest Channel / 10MHz / 64QAM

3 pectrum 2
Ref Level 30.00 cbm  Offset 10,70 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 10.70 db e RBW 300 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 12.88 dBm) ™M1[1] .50 dBm)|
- 702.71900 MHz - 699.9440 MHz
ot 4.495504496 MHz T Occ B 050049051 MHz,
i . T1 - S P
w0 el - L Az 0d e P LA L2
v i [
o di t 0di . T
\ i / \
-10 d - -10 \l
\ /
204 20 d —— \ ~
. Vi " N // e e
; " % LWL WP i ~ o
40 df -40 di
50 df 50 d
-6 df -60 di
CF 701.5 MHz 1001 pts Span 10.0 MHz CF 704.0 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 702.718 MHz 12,88 dam ML 599,944 MHZ 13.50 dam
T 1 599.25225 MHz 7.21 dBm Oce Bw 4,495504496 MHz TL L £99,4845 MHz .61 dBm Oce Bw 9.050949051 MHz
T2 1 703.74775 NHz 7.67 dam T2 1 70B.5355 MHz 7.81 dam

L I ]

Date: 13.FEB 2018 18:55.47

L U ]

Cate: 13 FEB.2018 18,0357

Middle Channel / 5SMHz / 64QAM

Middle Channel / 10MHz / 64QAM

ectrum pectrum &3
Ref Level 30.00 cbm  Offset 10,70 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 10.70 db e RBW 300 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
13.03 dBm) ™M1[1] 14.98 dBm)
- 707.26000 MHz - 706.6210 MHz,
4.515484515 MHz Occ B 9.030969031 MHZ
g SN NI X 1 .z 104 Th AN N g o
¥ 7
{ i
o di 0di -
I I
-1 d 7 10 d -
204 f ——1= / l\
] N P aY, A
adi g i LT o
40 df -40 di
50 df 50 d
-6 df -60 di
CF 707.5 MHz 1001 pts Span 10.0 MHz CF 707.5 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 707.26 MHz 13.03 dam ML L 706.621 MHz 14,98 dam
T 1 705.24225 MHz 6.54 dBm Oce Bw 4.515484515 MHz TL L 702.9645 MHz 8.96 dBm Oce Bw 9.030969031 MHz
T2 1 709.75774 MHz 7.67 dam T2 1 7119955 MHz 7.71 dam

L I ]

Date: 13.FEB 2018 18:56.18

L U ]

Cate: 14 FEB 2018 121206

Highest Channel / 5MHz / 64QAM

Highest Channel / 10MHz / 64QAM

Spectrum Spectrum
Ref Level 30.00 dém  Offset 10,70 dBé & RBW 100 kHz Ref Level 20,00 dém  Offset 10.70 db & RBW 300 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT I Att 30de SWT  126ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 13.57 dBm| mili] Z dBm
20 711.48200 MHzZ| - . 712.3190 MHz
] Oce B 4.525474525 MHz Oce B £.001008991 MHz
) . (R0 e PP v W DO
04 .?‘_n.\, I P E 104 VAN nei A e :
/ | [ \
od od 1 T
/ 4 /
BUE! -10d 4
/ \ J \
20 d - 20 df
7 ¥ y -
! VAR A I 1
e, LA T Pk T ; e e
an ‘ v, L ol
-40 -40 df
50 df -50 di
60 d -60 db
CF 713.5 MHz 1001 pts Span 10.0 MHz CF 711.0 MHz 1001 pts pan 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 711.482 MHz 13.57 dém ML 712,319 MHz 15.32 dBm
TL 1 711.21229 MHz 5.95 dam oce Bw 4.525474525 MH2 T1 1 706.4845 MHz 9.54 dBm oce Bw 8.991008991 MHZ
T2 1 715.73776 MHz .30 dbm T2 1 715.4755 MHz .84 dBm
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SPORTON LAB.

FCC RF Test Report

Report No. : FG811821B

Conducted Band Edge

LTE Band 12 /1.4MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1RB

i ;

Date: 14.FEB 2018 12:34:51

i

Date: 14 FEB 2018 124413

= s um v
Ref Level 30.00 dBm  Offset 10.70 dé Mode Auto Sweep Ref Level 30,00 dém  Offset 10.70 dB Mode Autg Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 AvgPwr
Limit §heck PABS | SPURIGHIE GHEEKABS PABS
Line _$PURIOUS INE_ABS PABS Zﬂﬂlﬂinp sSPURIOUS _LINE_ABS. PASS
U m
20 dBm ~ )
L [\
10 dem ! \ 10 dém {‘
ode \ 0 dem ]
-10 d&m -10 dBm 1
SPURIOUS_LINE_ABS \ [
-20 dem l\ 20 dBm ¥
-30 dém = -30 dBm Id
ko . U
40 dBm n \ 40 dedf \\\
-50 dem /
gy "y
L et e SN P .
der 60 dém
Start 690.0 MHz 3003 pts Stop 701.0 MHz | ||'Start 714.0 MHz 3003 pts Stop 725.0 MHz
Spurious E'“iSSi“'I‘S | | | | Spurious Emissions
___Range Low Range Up REBW Freguency Power Abs Rangelow | Rangeup | RBW | Frequency | pPowerabs | ALimit
£90.000 Mz 698,900 MHz 100,000 kHz 69898666 MHz -28.52 dém 714.000 MHz 716,000 MHz 100.000 kHz 71575125 MHz 19.76 dBm -10.24 dB
598.900 MHz 699,000 MHz 30.000 kHz 698.99995 MHz -30.13 dBm -17.13 dB 716.000 MHz 716,100 Mz 30,000 kHz 715 00318 MHe 3171 dom 1871 b
599.000 MHz 701.000 MHz 100.000 kHz 699,25874 MHz 20.15 dBm -9.85 dB 716.100 MHz 725,000 MHz 100.000 kHz 716, 10445 MHz -30.70 dBm -17.70 dB

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

ﬂ%’ S| um v
Ref Level 30.00 dBm  Offset 10.70 d& Mode Auto Sweep Ref Level 30.00 dém  Offset 10.70 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGHE GHEEKARS_ PARS
| 3 3 AES Line _$PURIOUS_LINE_ABS PAS!
20 UIBIFF‘IH PURIOUS INE_ABS F 20 GBH‘.‘P S
10 dem / Y 10 g ALl
[ \ \
ods {‘ \ 0 dem
-10 dBm : | -10 :IB}P
SPURIOUS_LINE_ABS l‘ ‘
20 dem T \ 20 dilm
-30 dBm Teannd |1 m
- -
. — .
40 dem 1 -40 dBrm !_.f =
o I
S ™
50 dem - -50 dBm =
e .
o ————
Rslar iy -60 dem Bt —
Start 690.0 MHz 3003 pts Stap 701.0 MHz || Start 714.0 MHz 3003 pts Stop 725.0 MHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
___Range Low Range Up REW Freguency Power Abs AL Rangelow | Rangeup | REW | Freguenc | Powerabs | ALimit
£90.000 MHz 698,500 MHz 100.000 kHz 698,22672 MHz -35.23 dém -22.23 d& 714.000 MHz 716.000 MHz 100.000 kHz Tie7173 M 12:15 dBm -1?WI
£58.500 MHz £93.000 MHz 30.000 kHz £98,99525 MHz -37.77 dém -24.77 dB 716,000 MH= 716,100 MHz 30,000 kHz 716 00475 MHz 37.25 dBm 2425 dB
£99.000 MHz 701,000 MHz 100,000 kHz £09,97602 MHz 12.09 dBm -17.91 dB 716.100 MHz 725000 MHz 166 D00 kHz 21615775 MHz 35.06 dBm 52 06 db,
.
I L i 1 o
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SPORTON LAB.

FCC RF Test Report Report No. : FG811821B

LTE Band 12 /1.4MHz / 16QAM

Lowest Band Edge /1 RB Highest Band Edge / 1 RB

spectrum x| spectrum
Ref Level 30.00 dBm  Offset 10.70 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 10.70 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 AvgPwr
Limit §heck PABS | SPURIGHIE GHEEKABS PABS
1 5 5 ABS Li PURIO INE_ABS PASS
20 ghine —BPURIOUS_LINE_ABS PABS ['\ 20 chine o s
{
10 dBm \1‘ 10 dBm }' '\
ode | 0 dem f
-10 dBm l -10 dBm !
SPURIOUS INE_ABS \ ]
-20 dem lkk 20 dBm ‘,JJ
-30 dBm & \ -30 dBm— w
40 dBm / 4 ‘MHL
-50 dem ™
o ™ KT
N Sy UIIMMMJM -
B0-e
Start 690.0 MHz 3003 pts Stop 701.0 MHz | ||'Start 714.0 MHz 3003 pts Stop 725.0 MHz
Spurious E'“iSSi“TS | | | | Spurious Emissions
—Range Low Range Up RBW Fraguency Pawer Abs ALimit Rangelow | Rangeup | RBW | Fraguenc | _Powerabs |  Alimit
590.000 MHz £98.900 MHz 100.000 kHz 698.89555 MHz -28.46 dém -15.46 d& 714.000 MHZ Esﬁ%lﬂz 100.000 kHz H_?ﬁg MAz 19.17 dbm -mml
598.900 MHz 699,000 MHz 30.000 kHz 698,99925 MHz -30.57 dBm -17.57 dB 716,000 MH= 716,100 Mz 30,000 kHz 715 00425 MHe 32 30 dBm ~15.30 db
599.000 MHz 701.000 MHz 100.000 kHz £99.21678 MHz 19.27 dBm -10.73 dB 716.100 MHz 725.000 MHz 100.000 kHz 716.10445 MHz -30.79 dBm -17.79 db
Y
I 1 P

Date: 14.FEB. 2018 12:33:43

Date: 14 FEB 2018 1243.06

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

S um 7
Ref Level 30.00 dBm  Offset 10.70 d& Mode Auto Sweep Ref Level 30,00 dém  Offset 10.70 dg Mode Auto Sweep
5L Caunt 1007100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PABS | SPURIGIECLiNEKARS PABS
3 3 3 ABS Line _$PURIOUY INE_ABS PAS!
20 ghilie ~FPURIOUS_LINE_ABS P 20 ghine S
10 dBm 7 A \ 10 dBr‘./‘ “
0 dB / \ 0 dem \
-10 d8m t -10 dB
SPURIOUS_LINE_2BS ‘ \ \
-20 deém { L 0 d T
-30 dBm s [ |30 B
ot
L—T —
-40 dem — = 40 dem ; —
1 T
50 dem — sl 50 dem S
[ T .
=&0dB -60 dem
Start 690.0 MHz 3003 pts Stop 701.0 MHz Start 714.0 MHz 3003 pts Sti 725.0 MHz
Spurious Emissiurll; | | | | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
590.000 MHz 698,900 MHz 100.000 kHz 698,86888 MHz -32.98 d&m -19.98 dé 714.000 MHz 716.000 MHz 100.000 kHz 71487612 MHz 11.43 dBm -18.57 dB
698.900 MHz 599.000 MHz 30.000 kHz 508.90455 MHz -35.22 dBm -22.22 dB 716,000 MH= 716.100 MHz 30,000 kHz 716.06220 MHz -37.03 dBm -24.03 dB
£99.000 MHz 701,000 MHz 100.000 kHz 600.58641 MHz 11.43 dém -18.57 dB 716,100 MHz 725.000 MHz 100.000 kHz 716, 10445 MHz -33.71 dBm -20.71 dB
i T

i
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SPORTON LAB.

FCC RF Test Report

Report No. : FG811821B

LTE Band 12/ 1.4MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

pec m

Spectrum

Ref Level 30.00 dBm
SGL Count 100/100

Offset 10.70 dB Mode Auto Sweep

Ref Level 20,00 dém
SGL Count 100/100

offset 10.70 dB Mode Auto Sweep

@1 AvgPwr (@1 AvgPwr
Limit §heck PABS | SPURIGHIE CHBEKABS PABS
6 5 5 ABS Lt PURIO INE_ABS PASS
20 ghine _FPURIOUS }INE_ABS PABS 20 chine s
A A
10 dBm / \ 10 dBm /
| A
0de - 0 dBm ) ‘
-10 dam I -10 dBm
SPURIOUS_LINE_ABS \ ||
-20 d8m l \'\ -20 dBm ”d‘
.30 dem .P M -30 dBm
40 dBm y e 40 derf
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-50 dem 50 degn
| 1 bt |
BOem 60 dBm
Start 690.0 MHz 3003 pts Stop 701.0 MHz | ||'Start 714.0 MHz 3003 pts Stop 725.0 MHz
Spurious E'“iSSi“TS | | | | Spurious Emissions
—Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Freguenc | _PowerAbs |  aLimit
£90.000 MHz 698,500 MHz 100.000 kHz 698,89555 MHz -29.27 dém -16.27 d& L4000 MI | 716.000 Wz 100.000 kHz 71e 7128 i 16.62 dBm -uﬁl
598.900 MHz 699,000 MHz 30.000 kHz 698,98916 MHz -29.36 dBm -16.36 dB 716,000 MH= 716,100 MHz 30,000 kHz 716 00644 MHZ 31.06 B 1306 db
589.000 MHz 701,000 MHz 100,000 kHz 699,24076 MHz 18.58 dBm -11.42 dB 716.100 MHz 725000 MHz 166 D00 kHz 21610445 MHz 30.34 dBm 1734 db
Y
) i )

Date: 14.FEB. 2018 12:24:07

Date: 14 FEB 2018 12284

L}

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

S um 7
Ref Level 30.00 dBm  Offset 10.70 d& Mode Auto Sweep Ref Level 30,00 dém  Offset 10.70 dg Mode Auto Sweep
5L Caunt 1007100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PABS | SPURIGIECLiNEKARS PABS
3 3 3 ABS Line _$PURIOUY INE_ABS PAS!
20 ghilie ~FPURIOUS_LINE_ABS P 20 ghine S
10 dBm /.- '\\ 10 dbm-7 i)
o dd f ‘ 0 dem \
| 1
-10 d8m t ! -10 :IBL }
SPURIOUS_LINE_ABS J \ | |
-20 dgm [ i -20 di
-30 dBm \“"r"m Bm
] -
LT —
-40 dBm — -40 dBm J- =
~/ [
50 dem — = -50 dBm
.
arvelan — 50 dem = S
Start 690.0 MHz 3003 pts Stop 701.0 MHz Start 714.0 MHz 3003 pts Sti 725.0 MHz
Spurious Emissiurll; | | | | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
590.000 MHz 698,900 MHz 100.000 kHz 698,88666 MHz -31.62 d&m -18.62 dé 714.000 MHz 716.000 MHz 100.000 kHz 714.96803 MHz 10.27 dBm -19.73 d&
698.900 MHz 599.000 MHz 30.000 kHz 508.99186 MHz -35.28 dBm -22.28 dB 716,000 MH= 716.100 MHz 30,000 kHz 716.03621 MHz -37.00 dBm -24.00 dB
£99.000 MHz 701,000 MHz 100.000 kHz 600,80220 MHz 10.39 dém -19.61 dB 716,100 MHz 725.000 MHz 100.000 kHz 716, 10445 MHz -33.48 dBm -20.48 dB
T

Il

Date: 14.FEB. 2018 12:22:38

i
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SPORTON LAB.

FCC RF Test Report

Report No. : FG811821B

LTE Band 12/ 3MHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

spectrum x| spectrum
Ref Level 30.00 dBm  Offset 10.70 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 10.70 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvaPwr (@1 vgPwr
Limit §heck PARS | SPURISHIE CGHEEKARS_ PABS
. . x ABS Li SPURIOUS, INE_|ABS PASS
20 ghine _FPURIOUS }INE_ABS PABS 20 chine s
[l f
10 dB [ 10 dBm I
i | | I
ode ! \1 0 dBm T
-10 dem { -10 dem ,{
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-30 dBm # i'u x -30 dBm i { ‘\\
40 dem d M 0 dBm TJ | .I/J‘ﬂ
7 | AW 3
LA™ ! i |
50 dBm 50
N ~ j LT 'ﬁﬂm’rw u\mwlmm el
B0t R - 60 dem ‘ Il Lt kit
Start 690.0 MHz 3003 pts Stop 702.0 MHz ] ||['Start 718.0 MHz 3003 pts Stop 725.0 MHz
Spurious E'“iSSi“TS | | | | Spurious Emissions
—Range Low Range Up RBW Fraguency Pawer Abs ALimit Rangelow | Rangeup | RBW | Fraguenc | _Powerabs |  Alimit
590.000 MHz £98.900 MHz 100.000 kHz 698.88666 MHz -26.95 dém -13.95 d& 713.000 MHZ Esﬁ%lﬂz 100.000 kHz H_?WE MAz 19.91 dbm -mwl
£58.500 MHz £93.000 MHz 30.000 kHz £98,93505 MHz -20.55 dém -7.55 dB 716,000 MH= 716,100 MHz 30,000 kHz 716 00025 MHz 20.95 dBm o6 de
£99.000 MHz 702,000 MHz 100,000 kHz £99,26224 MHz 19.76 dBm -10.24 dB 716.100 MHz 725000 MHz 166 D00 kHz 21610445 MHz 26,92 dBm 1552 db,
T
) i )

Date: 13,FEB. 2018 17:14:45

Date: 13.FEB. 2018 17:24:08

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 30.00 dBm
SGL Count 100/100

Offset 10.70 dB Mode Auto Sweep

Ref Level 30,00 dém
SGL Count 100/100

Offset 10.70 dB Mode Auto Sweep

Date: 13.FEB.2018 17.11:23

Date: 13.FEB.2018 17.20:46

@1 AvgPwr [@1 avoPwr
Limit Fheck PAES | SPURIGIECHNEKARS PAES
3 3 3 ABS Line _$PURIOUS_LINE _|ABS PAS!
20 dhin® —pPURIOUS. LINE_ABS P 20 dbime 5
10 dBm | PR 19«%-’4 S Lt
ode éuam '%
| i1 I
-10 d8m f ‘Lm dBm |
SPURIOUS_LINE_ABS '] \
20 dBm J -20 dBm l
.30 dem J -30 dBm Y
e L
-40 dBm: 40 dBm
Lo RO R
e —
-50 dam —I- -50 dem
i -60 dBm
Start 690.0 MHz 3003 pts Stop 702.0 MHz ] (|| Start 713.0 MHz 3003 pts Stop 725.0 MHz
Spurious Emissiurll; | | | | Spurious Emissions
Range Low Range Up RBW Frequency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
690.000 MHz 698,900 MHz 100.000 kHz 698,89555 MHz -30.20 d&m -17.20 dé 713.000 MH2 716.000 MHz 100.000 kHz 713.60050 MHz 7.99 dBm -22.01 dB
698,500 MHz 599,000 MHz 30.000 kHz 698.99635 MHz -26.70 dBm -13.70 dB 716.000 MHz 716,100 MHz 20.000 kHz 716,00045 MHz -27.45 dBm -14.45 dB
£99.000 MHz 702,000 MHz 100.000 kHz 70103946 MHz £.21 dBm -21.79 d8 716.100 MHz 725.000 MHz 100.000 kHz 716.10445 MHz -30.59 dbm -17.59 db
\
) i )
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SPORTON LAB.

FCC RF Test Report Report No. : FG811821B

LTE Band 12 / 3MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

spectrum x| spectrum
Ref Level 30.00 dBm  Offset 10.70 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 10.70 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvaPwr (@1 vgPwr
Limit §heck PARS | SPURISHIE CGHEEKARS_ PABS
1 5 5 ABS Li SPURIOUS, INE_|ABS PAS
20 ghine _FPURIOUS }INE_ABS PABS - 20 chine "\ s
10 dem J | 10 dém f
[
il i
0 dB - l 0 dBm /
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Start 690.0 MHz 3003 pts Stop 702.0 MHz | ||'Start 713.0 MHz 3003 pts Stop 725.0 MHz
Spurious E'“iSSi“TS | | | | Spurious Emissions
___Range Low Range Up REW Freguency Power Abs ALimit Rangelow | Rangeup | REW | Frequency | Powerabs | ALimit
£90.000 Mz 698,900 MHz 100,000 kHz £98.89555 MHz -27.31 dém -14.31d8 713.000 MHz 716,000 MHz 100.000 kHz 71575674 MHz 19.20 dBm -10.80 d&
£58.500 MHz £93.000 MHz 30.000 kHz £98.99865 MHz -21,34 dém -8.34 dB 716,000 MH= 716,100 MHz 30,000 kHz 716 00005 MHz 2174 dBm e 74de
£99.000 MHz 702,000 MHz 100,000 kHz £99,23826 MHz 19.16 dBm -10.84 d& 716.100 MHz 725000 MHz 166 D00 kHz 21610445 MHz 5626 dbm 556 db
T
) i )

Date: 13.FEB.2018 17:13:38

Date: 13.FEB. 2018 17:23.00

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum L2
Ref Level 30.00 dBm  Offset 10.70 d& Mode Auto Sweep Ref Level 30,00 dém  Offset 10.70 dg Mode Auto Sweep
5L Caunt 1007100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit Fheck PABS | SPURIGIECLiNEKARS_ PABS
3 3 3 ABS Line _$PURIOUS_LINE _|ABS PAS!
20 ghilie ~FPURIOUS_LINE_ABS P 20 ghine S
10 dBm 10 dém "
PRty et Pt { ¥l 0 g o
0de I[M- dem
| | \
-10 d8m ! [0 @& :
SPURIOUS_LINE_ABS ‘ ‘I
“20 dem I -20 dBm ]-
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—— T
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| T i
—— L
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Start 690.0 MHz 3003 pts Stop 702.0 MHz Start 713.0 MHz 3003 pts Sti 725.0 MHz
Spurious Emissiurll; | | | | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup RBW | Frequency | Powerabs | ALimit
590.000 MHz 698,900 MHz 100.000 kHz 698,89555 MHz -32.42 dBm -19.42 d8 713.000 MHz 716.000 MHz 100.000 kHz 715.12338 MHz 7.45 dBm -22.55 dB
698.900 MHz 599.000 MHz 30.000 kHz 508.99805 MHz -29.37 dBm -16.97 dB 716.000 MHz 716.100 MHz 30,000 kHz 716.00115 MHz -29.60 dBm -16.60 dB
£299.000 MHz 702.000 MHz 100.000 kHz 700.90460 MHz 7.40 dBm -22.60 d& 716.100 MHz 725,000 MHz 100.000 kHz 716.10445 MHz -32.70 dbm -19.70 dBb
T
) i )

Date: 13.FEB 2018 171231

Date: 13.FEB.2018 17:21.5
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SPORTON LAB.

FCC RF Test Report

Report No. : FG811821B

LTE Band 12 / 3MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

spectrum x| spectrum
Ref Level 30.00 dBm  Offset 10.70 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 10.70 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 AvgPwr
Limit §heck PAES | SPURIGHE GHEEKABS PABS
1 5 5 ABS Li SPURIOUS, INE_|ABS PAS
20 ghine —BPURIOUS_LINE_ABS PAES 20 chine 2 5
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f
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T N e RRUR
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Start 690.0 MHz 3003 pts Stop 702.0 MHz ] ||['Start 718.0 MHz 3003 pts Stop 725.0 MHz
Spurious E'“iSSi“TS | | | | Spurious Emissions
—Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Freguenc | _PowerAbs |  aLimit
£90.000 MHz 698,500 MHz 100.000 kHz 698,89555 MHz -28.47 dBm -15.47 d& L5000 MI | 716.040 Mz 100.000 kHz 71e 74076 WTE 16.36 dBm -uml
598.900 MHz 699,000 MHz 30.000 kHz 698,99705 MHz -24.18 dBm -11.18 dB 718,000 MH= 716,100 Mz 30,000 kHz 715 00195 MHe 2350 dBm 1059 db
599.000 MHz 702.000 MHz 100.000 kHz 699.24725 MHz 18.04 dém -11.06 dB 716.100 MHz 725.000 MHz 100.000 kHz 716.10445 MHz -29.38 dBm -16.38 dB
Y
I 1 P

Date: 13.FEB.2018 18:50:02

Date: 13 FEB 2018 185444

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum L2
Ref Level 30.00 dBm  Offset 10.70 d& Mode Auto Sweep Ref Level 30,00 dém  Offset 10.70 db Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PABS | SPURIGIECLiNEKARS_ PABS
Y . ; ALS Line _§PURIOUS_) INE |ABS PAS
20 ghilie ~FPURIOUS_LINE_ABS P 20 ghine S
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,7,——‘*”"—/ R
R=lepe o -60 dBm
Start 690.0 MHz 3003 pts Stop 702.0 MHz Start 713.0 MHz 3003 pts Sti 725.0 MHz
Spurious Emissiurll; | | | | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup RBW | Frequency | Powerabs | ALimit
590.000 MHz 698,900 MHz 100.000 kHz 698,89555 MHz -32.88 d&m -19.68 dé 713.000 MHz 716.000 MHz 100.000 kHz 713.56194 MHz 6.43 dBm -23.57 dB
698.900 MHz 599.000 MHz 30.000 kHz 508.99835 MHz -31.50 dém -18.50 dB 716.000 MHz 716.100 MHz 30,000 kHz 716,00045 MHz -30.51 dBm -17.51 dB
£99.000 MHz 702,000 MHz 100.000 kHz 701.39311 MHz 6.25 dBm -23.75 dB 716.100 MHz 725.000 MHz 100.000 kHz 716, 10445 MHz -33.40 dBm -20.40 dB

]" 1

Date: 13.FEB.2018 184855
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SPORTON LAB.

FCC RF Test Report

Report No. : FG811821B

LTE Band 12/ 5MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

spectrum x| spectrum
Ref Level 30.00 dBm  Offset 10.70 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 10.70 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvaPwr (@1 vgPwr
Limit §heck PARS | SPURISHIE CGHEEKARS_ PABS
1 5 5 ABS Li SPURIOUS, INE_ABS PASS
20 ghine _FPURIOUS }INE_ABS PASS 20 chine " s
f"\ }( \I
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Start 690.0 MHz 3003 pts Stop 704.0 MHz ] ||['Start 711.0 MHz 3003 pts Stop 725.0 MHz
Spurious E'“iSSi“TS | | | | Spurious Emissions
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725,000 MHz 1.000 GHz 100.000 kHz 948.48901 MHz -57.69 dBm -44,60 dB 725,000 MHz 1,000 GHz 100.000 kHz 907.55435 MHz -57.80 dBm -44,80 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.39865 GHz -46.79 dBm -33.79 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.39865 GHz -47.07 dBm -34.07 dB
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725,000 MHz 1.000 GHz 100.000 kHz 956.18132 MHz -57.82 dBm -44,82 dB 725,000 MHz 1,000 GHz 100.000 kHz 864.69780 MHz -57.83 dBm -44,83 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.41415 GHz -47.23 dBm -34.23 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.98675 GHz -47.27 dBm -34.27 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.97375 GHz -42.32 dBm -29.32 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.98475 GHz -42.05 dBm -29.05 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.83704 GHz -44.44 dBm -31.44 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.40865 GHz -44.20 dBm -31.20 d&
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SPORTON LAB.

FCC RF Test Report

Report No. : FG811821B

LTE Band 12/ 1.4MHz

Highest Channel / QPSK

Highest Channel / 16QAM

Dater 14 FEB 2018 124506

Date: 14 FEB 2018 12-46:00

Spectrum u%;" Spec ué]
Ref Level 0.00 dém Offset 10.70 dB Mode Auto Swesp Ref Level 0,00 dém Offset 10.70 d& Mode Auto Swesp
SGL Count 100/100 SGL Count 100/100
@1 Avgpwr (@1 Avgpwr
Limit ¢heck PABS Limit ¢heck PABS
e _$PURIOUS LINE_ABS PABS e _SPURIOUS LINE_ABS PABS
-10 4 -10 daHf
SPURIOUS. LINE ABS_ [ SPURIOUS_LINE ABS_
-20 dBm -20 dBm
-30 dBm -30 dBm
-40 dBm
s L.‘M s L.Mwu
-50 dBm
-70 dBm
-80 dBm
-390 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Epunious EisSions Bourious Esnissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 690.000 MHz 100.000 kHz 681.58921 MHz -58.50 dBm -45.50 dB 30.000 MHz 690.000 MHz 100.000 kHz 682.90855 MHz -58.45 dBm -45.45 dB
725,000 MHz 1.000 GHz 100.000 kHz 918.81868 MHz =-57.73 dBm -44,73 dB 725,000 MHz 1,000 GHz 100.000 kHz 995.74176 MHz -57.74 dBm -44,74 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.88375 GHz -47.55 dBm -34.55 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.98075 GHz -47.45 dBm -34.45 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.98225 GHz -42.13 dBm -29.13 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.99175 GHz -41,85 dBm -28.85 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.41665 GHz -44,49 dBm -31.40 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.41615 GHz -44.49 dBm -31.49 de
{ 1 J o ( )it J o

LTE Band 12 / 3MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

pectrum

pec
Ref Level 0.00 dBm Offset 10.70 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 10.70 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 Avgrwr (@1 Avgrwr
Limit fr‘hrrk PARS Limit
10 ddRE_SPURIOUS LINE ABS PABS 10 ddhE INE_ADS
- i - H
SPURIOUS._LINE_ABS_ [ SPURIOUS_LINE ABS_
-20 dB -20 dBm
-30 dBm -30 dBm
-40 der -40 dBm
.-‘1& A
-50 dBm H -50 dBm L
70 dB -70 dBm
80 dBi -80 dBm
90 dBy -90 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 690.000 MHz 100.000 kHz 630.13493 MHz -58.57 dBm -45.57 dB 30.000 MHz 690.000 MHz 100.000 kHz 681.25937 MHz -58.52 dBm -45,52 dB
725,000 MHz 1.000 GHz 100.000 kHz 982.28022 MHz =-57.79 dBm -44,79 dB 725,000 MHz 1,000 GHz 100.000 kHz 914.69780 MHz -57.64 dBm -44,64 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.39865 GHz -46.70 dBm -33.70 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.39865 GHz -46.46 dBm -33.46 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.98775 GHz -42,10 dBm -29,10 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.98025 GHz -42,43 dBm -20.43 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.83004 GHz -44.38 dBm -31.38 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.41215 GHz -44.49 dBm -31.49 dB
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SPORTON LAB.

FCC RF Test Report

Report No. : FG811821B

LTE Band 12 / 3MHz

Middle Channel / QPSK

Middle Channel / 16QAM

Dater 13 FEB 2018 17-18:59

Date: 13.FEB 2018 17:18:05

Spectrum u%;" Spect 1 ué]
Ref Level 0.00 dém Offset 10.70 dB Mode Auto Swesp Ref Level 0,00 dém Offset 10.70 d& Mode Auto Swesp
SGL Count 100/100 SGL Count 100/100
@1 Avgpwr (@1 Avgpwr
Limit ¢heck PABS Limit ¢heck PABS
e _$PURIOUS LINE_ABS PABS e _SPURIOUS LINE_ABS PABS
-10 4 -10 daHf
SPURIOUS. LINE ABS_ [ SPURIOUS_LINE ABS_
-20 dBm -20 dBm
-30 dBm -30 dBm
-40 dBm
. L-M e )
-50 dBm
-70 dBm
-80 dBm
-390 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 690.000 MHz 100.000 kHz 636.73163 MHz -58.56 dBm -45.56 dB 30.000 MHz 690.000 MHz 100.000 kHz 684.88756 MHz -58.38 dBém -45,38 dB
725,000 MHz 1.000 GHz 100.000 kHz 982.28022 MHz -57.88 dBm -44,88 dB 725,000 MHz 1,000 GHz 100.000 kHz 936.40110 MHz -57.69 dBm -44,69 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.41265 GHz -47.54 dBm -34.54 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.99225 GHz -47.66 dBm -34.66 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99625 GHz -42.14 dBm -29.14 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.98475 GHz -42,26 dBm -29.26 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.84304 GHz -44,39 dBm -31.39 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.40615 GHz -44,38 dBm -31.38 dé
{ 1 J L] ( )| J

Highest Channel / QPSK

Highest Channel / 16QAM

Spectrum - Spect 1 -
Ref Level 0.00 dBm Offset 10.70 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 10.70 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 Avgrwr (@1 Avgrwr
Limit fr‘hrrk PARS Limit fthnrk PARS
10 MAE_SPURIOUS LINE_ABS PABS _10 ddpe—$PURIOUS LINE ABS PAES
SPURIOUS._LINE_ABS_ [ SPURIOUS_LINE ABS_
-20 dBm -20 dBm
-30 dBm -30 dBm
-40 dBm -40 dBm
a gt i
-50 derr : -50 dBm
70 dB -70 dBm
-80 dB -80 dBm
-90 de -90 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 690.000 MHz 100.000 kHz 6B85.87706 MHz -58.47 dBm -45.47 dB 30.000 MHz 690.000 MHz 100.000 kHz 674.00300 MHz -58.53 dBém -45,53 dB
725,000 MHz 1.000 GHz 100.000 kHz 975.41209 MHz -57.81 dBm -44,81 dB 725,000 MHz 1,000 GHz 100.000 kHz 910.57692 MHz -57.81 dBm -44.81 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.81680 GHz -47.55 dBm -34.55 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.99525 GHz -47.47 dBm -34.47 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.86727 GHz -42.42 dBm -29.42 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.83977 GHz -42,35 dBm -29.35 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.39665 GHz -44,48 dBm -31.48 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.42464 GHz -44.66 dBm -31.66 dg&
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